
Group: FOCS Turbo

Engine: LDW 1204/T   Drawing: E

CRANKCASE/FLYWHEEL SIDE CRANKSHAFT FLANGE

POS. CODE DESCRIPTION Qty

  1 9027.007 plug 1

  2 4670.060 copper gasket diam.12 1

  3 1970.140 sleeve 2

 10 6370.503 flanging plate (thickness 4 mm) 1

 13 9730.010 screw M 6 X 16 6

 15 9080.240 plug M 12 2

 15 9765.113 screw M 12 2

 16 8990.022 eXpansion plug diam.30 8

 17 4501.156 gasket 1

 18 3790.078 FLANGE for engine with eXternal altern.or without alternator 1

 19 1213.347 seal ring 70X88X8 1

 20 9820.120 fiX. screw 10

 21 1970.140 sleeve 10

 22 «–––––» see Pos. 39 0

 24 1257.158 thrust washer    std 2

 24 1257.159 thrust washer +0,10 2

 24 1257.160 thrust washer +0,20 2

 25 8400.108 lockpin 10 X 20 2

 26 1770.127 bolt M 8 X 14 9

 29 4400.054 gasket 4

 30 «–––––» see Pos. 39 0

 31 1611.193 supp.bearing     std. 5

 31 1611.194 supp.bearing -0,25 5

 31 1611.195 supp.bearing -0,50 5

 39 1510.834 CRANKCASE 1

 40 «–––––» spring 0

 43 7625.010 washer diam. 8 1

 44 «–––––» bolt M 8 X 1,25 X 14 0

 46 4670.058 copper gasket diam. 8,2X12X1,5 4

 47 9535.025 tube 1

 48 8485.016 oil sprayer 4

 49 4670.058 copper gasket diam. 8,2X12X1,5 4

 50 1570.056 union bolt 4

 51 9346.037 water hose 1

 52 8430.105 taper pin 8X16 1

printed by LOMBARDINI:   11/08/2010  -      1



Engine: LDW 1204/T  Drawing: E

printed by LOMBARDINI:   11/08/2010


